Ty
PARTS
MANUAL

(17

//

imp

MODELS
6008 & 6010

8 HF TRACTOR
MFG. NO. 1690153
10 HP TRACTOR
MFG. NO. 1690192
36 MOWER

MFG. NO. 1690262
42” MOWER

MFG. NO. 1620270

TP - 359

FRINTEDR IN L3 A,

a8



Product [dentificatlon:

- When ordering parts, keep your preducts serial number and manufacturer’'s number in mind. Variations may occur in

a part between early and later mode! products, causing the product serial number {o be listed in the paris description
'when_euer these variations ocour.

Record your 1.0, numbers here for quick, future reference.

Product Mig. No. SN Mower Mig. No. — S/N

Attention:

- Standard torques appear in a chart at the end of the manual, while importantindividual torques are given on specific
pans drawings.

CRITICAL and MAJOR notations point cut impartant facts or instructlons which relate to personal safety and proper
maching operation. Any CRITICAL notation a which may appear in this book, pinpoints characteristics which, it
not properly followed, can create a safety hazard. Any MAJOR notatien which may appearin this book, marks

characteristics which, if not properly followed, may result in operating failure, shortened product life, or greatly
reduced quality of the unit. .

For your convenience, assembly notes are included in paris drawings to assist in repair and assembly of unit.

NOTE: Specifications may change without notice.

SIMPLICITY PRODUCTS FOR THE PROFPER CARE OF EQUIPMENT
These genuine Simpiichy producls wilt help the owner exiend the life of his equipment.

OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE - Touch-Up Painl keeps equipment in showrpom condition.
" OIS & ADDITIVES.

: ] . Daubbers
Special Warm Gear (Rolicul) Oil for use in al tillers and Spray Cans Chitarls 1201,

snowthrowers with worm gear auger drive. Required for
protection of brass gears and mating parls. Caseof12 Quarts, “Simplicity Orange - 103262 | 1885037 1685520 - Mixed
Part #1685100, individual Quarts 118065, {12 cans/168517€) (6 Simp. Crange,

& Whitg)}

Mutti-Purpose Hydraulic/Transmission Dil for use in most
hydeaulic applications, and hydrostatic and gear “rClassic Orange - 1685558 1685560 1685562 - Mixod

transmissions. Specific Simplicily applications: Al hydro- (12 cansf1685559) (B Clagsic Orange,

static transmissions, all bevel gear cases, all Broadmoar, &-YWhite}

Landiord, Sovercign, 4000, 6000, 7000 transmissions (excapt

Peerlass Gear Transmissions). (Not used in SunStar tractor | White 103049 1685032 1685562 ~ Mixed

wransmission.) Case of 32 Quarts, Part #1685516, 2% Gallen | {12 cans/1685178) {§-Classic Orange.

Container, Part #1885539. G-White)
1685520 - Mixed

2-Cycle Engine O, & premium lubricant for ail 2-cycle air- (5-Simp. Orange,

caoled engines. Case of 12 Part #1845517. 6-Whita)

SAE 5W 30 SF/CD Cold Weather Engine Ot for use in all four Black - 1635551 MN.A. M.A.

cycle and diesel engines at 30° temp. and unger. Case of 12 {12 Cans/1885552)
 Quarts, Part # 1685575,

*Far 1977 thru garly 1986 groducts.

SAE 15W40 SF/CD Engine Oil for gas and diesel engines, “*Far products produced atter 12/1/65.

warm waather; see enging manufacturer recommeandations,
Case of 12 Quaris, Part ¥16B5554.

Grease Gun Kil has 12" flexible hose i get into tight spots
with ease. Kit containg: gun and 1-8 oz, tube of grease, Part
#16585510. For replacement tube, order Part # 103077,

Simplicily Designer Seal Covers are double stitched, sasy
care vinyl. Keaps new seats new, makas worn seals [Qok new.

# Small Cover for 4004, 5009,

Prneumatic Tire Seal, seals all leaks including bead |eaks and & 6100 Tractors 1685540

punciures up 1o 3/16 inch diameters. Frevents flats for tread

tife of tire. Avallable in following amgunts. = Large Caver for 6200, 700D &

Case af 12 - 11 Oz Tubes 1685537 a000 Tractors 1585541
Case of 24 - 11 Oz. Tubes 1685525
5 Galton Pail 1685527 * SunSlar Seat Cowver 16BS577

Extend Equipment Life - Use Only Genuine Simplicity Parts



EHimplicily

Models 6008 &6010

Table of Contents

MAIN FRAME & FRONMT AXLE {BDDB, G010} ... ... .. . i it tmmimmsiaasananannay 2
FRONT TIRES & STEERING {6008, 6010) . ....... .0ttt e i i iininrrearanarans q
ENMGINE & DRIVE (6818, BOT0) ... ... i i i r e e st e smc i ctannas &
TRANSMISSION {8008, G010} . ... .. i e it it iastrctasar s asassamrrnas g
BRAKE & CLUTCH {6008, B0TD) . ... ...t rn i tr ettt msre s cmrnn i nmaaaannns 12
ELECTRICAL (6008, BOT0) . . ... . .. it it e et amananiaacrasrannanasns 14
HOOD, GRILLE & DASH{G0DB, 6070} ... ... i it irm s tsasainaaranssnarrans 16
SEAT DECK & SEAT (608, BOT ... i i ettt m et e e enes 18

25" MOWER DECK & ARBORS ... e e te et s m i me e ans 20
36" CLUTCH & WHEEL SUPPORT
36" ROLLER & MISC.
42" MOWER DECK & ARBORS .. ... i i i it ir s tr i cmman i nnn o 26

42° HEIGHT ADJUSTMENT & ROLLER ... o ... e i it ce e e 30
42 DRIVE GROUP ... i e i i it a i ar e et 32
A2 MISC. GROUP e i et e 34
STANDARD HARDWARE TORQUE SPECIFICATIONS ... ... oot Inside Back Cover



Graug 3811165

SI’mP!l’Elfy Main Frame & Front Axie Groug (8008, 8010}

o 43—

18 TORGUE TO 20100 J

\{?H \ FTJLBS.-—.____'_ir:_’?h?'.-_
2% 34

& | o e
' ! K e
M t T s =41
17 ‘\GHEASE SPINDLE FITTING
e 42 wWiTH LUBE [2 PLACES}

NOTE: USE STanNDARD HARDWARE
TOROUE SPEC, 173209 UNLESS
OTHERWISE NOTED




Mfg. Mo 1600733 & 16907182

Main Frame & Front Axfe (6008, 60710)

Limplicily

&-77

Ref. Part
Mo, Na. Oy Saral Mo. CherHption
L 025 1 ulals[T R 1 WASHER, Siegl
2 122186 1 100006 1 GLAMFP
3 186116 1 100C008-{ 1 WasHER, Mylon
4 176934 1 §OQ0D0H-{ } HANDLE, Grip
5 B16627 4 [{¥lalals 178 1 MUT, Hex, 1/4-20
5] 918350 11 LOOO00p- { ] MUT, Hex, 3/8-16
7 g16964 4 (000K -( 1 LOCKWASHER, Spring, 1/4
g 91ERE5 13 Lrivinlala 1 LOCKkWASHER, Spring, 3/8
g 017356 21 (000o0a-[ I LOCKWASHER, Spring, 516
10 a17372 A [&oDa)-[ b MWUT, Hex, 5/1613
11 917847 1 (0001 H WASHER, Plain, 5/16
12 Liva Bl 17 100D ] CAPSCREW, Hex Hd., 511618 x 3/4
13 B2G53 4 {0000 1 CAPSCREW, Hex Hd,, 1/3-20 » 5/B
14 FI1965 7 0RO 1 CAPSCHEW, Hex Hd., 37816 = 314
18 H24855 & (G000 -( 1 SCREW, Tapping, SAE-1E= 112
168 250009 1 100000kI ] SCREW, Tapping, 5/61-18 x 7/8
17 iB51E20 1 (30011 I GRIP
18 1654707 b le, EnlalalN] 1 BRALCE, Sear
18 1654783 1 [0DGG]- 1 SUFFOAT. Clutch
20 1656225 2 [O000)-| ] FOQTHEST
21 1656658 1 (O 1 STOF, Belt
22 1656754 1 [ROHD0)- 1 BAR, Support
22 1656755 1 (R0 ¥ ARM, Lift
24 1656815 T [OOD0)-4 } HANDLE, Lif,
5 1653558 1 {00I0)-¢ } LEVER ASSY, Clubch
26 421210 3 (ODOD0)- } CAPSCREW, Hex Ho,, 3/816 x 1
27 1655691 i [OO0G0)-1 } BAR, Draw
28 923154 T (00000)-4 } CAPSCREW, Hex Hd., 1/2-13 x 112
20 0251492 3 [OD0D0]-4 b WASHER, Flain, 5/ 16
21 523730 2 (90000)-1 } SCREW, Washer Hd.. 3/8-16 x 1/2
32 9306M q [ODoO0I-{ ] SCAEW, Hex Wasker Hd., 5/16-18 x 5/E
23 L0648 1 [OO0D0]-{ ] LOCKMNUT, 1)2-13
34 1652600 1 (0000011 1 FRONT AXLE SUFFORT
35 1655044 1 {00080]-{ ] SPACER
26 I6S0064 1 Lonnaa)-{ ] BEARING ASEY, Side Hange
a7 1655076 z Hileslela] 8] 1 BRACE, Font Axle
38 1655803 1 1GO0CAL-[ ] FRAME
a0 te5ravg 1 eIl a1 0 1 SUPPORT ASEY, Axle
41 103181 4 000N 1 WASHER
42 918403 4 100000)-1 1 NUT, Hex Jam, 3/8-24
a3 927754 2 {000agK-{ 1 AIMNG, Retdining
44 1610235 2 {00000)-¢ I BALL JOINT ASSY
45 16526132 1 100000 1 TIE AOD .
A6 1652663 1 [0 -1 ) SPINDLE ASEY, LLH {8010 Only)
47 18652564 1 (RO -4 } SPINDLE A55Y, R.H. [BU10 Snby}
45 1668268 ] [EO0m-{ I AXLE ASSY, Front
49 154285 4 (000RM-{ ) BUSHENG
50 914637 2 [Lale]alala] N} I FITEFING, Luke
L NOT SERVICED {00000k I FARAONT A&XLE, wit Bushings
52 mTan 4 W000al-{ H WASHER, Plain, 174
53 1656396 1 (20000]-§ | STOP, Belt
o4 H20243 2 1000QaK-[ 1 CAPSCHEW, Hax Hd., 51618 x 1-1/2
55 1655703 1 LOa00g1-( ] DECAL, Transaxle
SG 1655890 1 {D000G-{ 1 TODL TRAY
57 1855812 1 {oDDon-{ 1 SUPPOAT, AxleRear Frama)
24 1666791 i Q0000 } SUPFPORT
59 1656861 1 [Lalsluuli] N} 1 LEVER ASSEY, Brake
EQ 153166 1 ICDOOC-( 1 DECAL, Simplicity
a1 1856711 1 [Lililnlnl4) 8 1 SPIRDLE ABSY, L.H. (6002 Cnly)
62 1656712 T (D000 1 SPINDLE ASSY. B.H. {B6{{08 Only)



Group 9817118 i

Bimplicity

Front Tires & Steering Group (6008 & 6010}

; G—20

COAT GEAR TEETH

WITH GREASE
,

MOTE: USE STANDARD HARDWARE ~- . p 2
TORGQUE SPEC. 173209 UNLESSE ~
OTHERWISE NOTED. ~

GHEASE WHEEL FITTING
WITH LUEE

WITH 5STEERLMG WHEEL STRAIGHT AHEAD
AND TIE ROD ALJUSTED FOR PROFPER TOE-LN.
{(SEE MAIN FEAME GROUP) ARJUSET DRAG
LiNK TO POSITION WHEELS IN STRAIGHT
AHEAD POSTION

RETAINING RING MUST BE

.
PROPERLY SEATEQ 1K GRODWVE.

4



Mig. No. 1680793 & 1630182

Front Tires & Steering Group (6008 & 6070)

Simplicity

Ref. Fart
o, e Oy, Earial Mo, [Hesription
1 154071 2 {000a0-( 1 WASHER
2 918965 2 RODDG0-1 1 LOCKYWASHER, Spring, 3/8
4 |2 e 4 1000091 1 LOCKNUT, Whix, SA618
g 18403 dq 10QCHAE-[ ! MUT, Hex Jam, 3/3-24
] 921333 ) {Doaam-{ ! CAPSCHEW, Hex Hd,, S/16-18= t
7 927784 2 1000001-[ ! RLMN{, Rataining
] 1653617 e {D00aa-r H WHEEL & TIRE AS5Y, 15 = 6.00-5
k] 1683111 4 {ooogal-{ H BEARIMNG, Ralipf
10 tH1en z $O0000;-[ ' VALVE, Stem & Cap
11 1653615 2 topooa)-{ b WHEEL & BUSHING ASEY, 15-6
12 TES2618 2 [onoo - ] TIRE, 15 x 6.00-5, Carlisle
13 1656885 2 [Qo00c-{ | GOODYEAR TIRE, 15 x 5.00:6
14 1653670 1 (oo b BEARING
15 TE10285 2 (Q000Mm-{ ] BaALL JDIMNT A55Y
16 1656750 1 [CrROD- ] DRAG LINK ASEY
17 1657016 1 (a0oDo)-1 b YWHEEL. Steering
18 1657017 1 (000G b CAP, S1earing Wheel
13 157332 1 (o000 b KEY
za 176440 4 (QDDo0- b BUSH MG
21 177640 1 (0000031 1 WASHER, Comprassian
22 Q13472 1 (QDDDD- b LOCKMUT, Hex Full, 5M6-18
23 920540 2 [aoooo)- 1 SCAEYW, Set, Sq.Hd. Cup Pt., 51615 » 578
24 1652741 1 [QOO00-1 } GEMR, Steecing
25 1652743 1 (ODoD0-¢ b EASE FLATE, Stiering
28 1652745 1 [QOCOm-{ t TOP PLATE, S1aering
27 1654648 1 {oDDD0n-{ b SPACER, Stop
28 1634907 1 (D 0000-4 | SPACER
2] 16857003 1 (oDoDo)-{ b SHAFT ASSY, Sttenng
30 1657248 1 (G000 ] ROD, Steesing

677



Group BES020- Q85011 8-

Simplicity Engine & Drive Group (6008, 6010)

COAT THREADS WYWITH SEALANT

\

35—@@

HW— )

APPLY GREASE
TO CRANK SHAFT—%
ILITHIUNM NO. 2)

w—
50

@5 TOHQUE T 120 IN./LES, &, / 2 /
[

%—&&;@

TOROQUE TO 22-28 FT./LBS.

& COAT WITH NO. 2 MOLY-BARIUM Tl
“ & 7 @
. f}i
& 17
49 —36 j)
5 i @%/
SN
22 4] MUST BE VERTICAL
orare g\ Mmevsame

SHIFT LEVER MUST BE
FREE TD PIVOT WHEN

B0-55 FT./LBS. /
Sy ﬁ ® 15 o—'*‘?

TORQUE TQ |
70-80 IN.fLBS.

{3032) (4B 46
l 1 NOTE: USE STANDARD HARDWARE

28 54 TOROUE SPEC. 172209 UNLESS
QOTHERWISE NOTED.

b



Mfg. No. 16907182 & 16507182

Engine & Drive Group (6008 60180}

Bimplicity

876
Ref. Fart
MNa. Na. [41,"H Serial Na. Dewription
1 106716 1 [eaaaai-| ] PULLEY, Idiar
A 11B0&3 2 LO00aa)- 1 I Pl
3 tEE119 1 DO M- | 1 PLILLEY, Transmissian
4 1TEaad 2 SO0000L-[ 1 STOF, Bely
5 172805 4 DD 1 WASHER
B St ERSY 5] {0000m-{ 1 NUT, Hex 2/B-16
7 016285 g 100000-¢ | LOCKWASHER, Spring, 3/8
- B 917356 d [Lelalanls} B 1 LOCKWASHER, Spring, 5/16
LIS 3i73rz a4 (OO0 1 NUT, Hax, 5/16-18
10 917378 z [anaaa)-{ 1 WASHER, Plain, 3/8
1 o e k] jinlalalaln}E] I WASHER, Plain, 516
172 S1E194 1 {oo0aa) -4 b LOCKWASHER, Spring, 7116
13 912451 2 (Ll S 1 P, Cotter, 1/3 x 34
4 21210 2 OeCROPO0 - L 1 CAPSCHEW, Hex Ho., 2/8-16 x 1
15 92198 1 {00000 1 CAPSCHEW, Hex Ho., 1/420x 1
16 oM a6s 4 {0000 - [ 1 CAPSCREW, Hex Hd., 3/B-16 % 374
17 9210971 b [COC0DN- 1 CAPSCREW, Hex Hd., 37816 = 1-1/2
18 523356 1 {DDDGO- 1 LOCKENMUT, Hex, 1/4-20
19 924624 1 Q000§ 1 SCREW. Set Hex Ski., 3/5-24 = 378
20 EE22 2 [00aQ0:-¢ } MLUIT, Plain, 174
21 928038 i (OO0 I CAPSCREW, Hex Hd., 7/1620=1 174
22 929000 2 [Qoaaa-{ ] SCAREWS, Hex Washer Hd., 1/4.20 % 32
23 BIAKEOT i SO0 -{ ] SCHEW, Hex Washar HA., BME-18 x 5/B
24 Ba0603 4 SOORDNO-{ H SCREYY, Hex Yvasher Hd., 3r8-16 x 3/4
25 165388 1 (D00 1 SUPPORT. Brachkest
26 1655084 1 (- 1 BOLT, Axle
27 165048 b1 {DGDO0-{ 1 V-BELT, Drive
23 1656744 2 [Q0gaa1-L I WHEEL & TIRE ASSY, 18 x 0.50-2 {G0DE!
iz 156305 2 (H001-{ ] VALVE, Stem & Cap {GD0R, 600}
a0 156312 2 SO [ 1 TIRE [S008]
kil 156380 2 (000001 1 TUBE (G003
32 1656905 2 [00000)-4 ] WHEEL ASSY {5008)
3z 1556080 1 [000a0)-4 } KNOB
a4 01752 1 O000aT-[ [ PIPE, Cap, 378
35 1655405 ] {QC000N-{ 1 CiL DRAIN PIFE
=5 1E57118 1 [DOCKGI-{ 1 PULLEY AS5Y, Engine
37 1657272 1 (00001 -4 ] COMTADL ASSY
k-] 164534 1 1O00000- 1 PLILLEY, Idler
39 SZBTXS 1 LDDDENR-§ 1 CAPSCREW, Hex Hd,, 3/8-16 = 1 1/4
an 1656744 1 {00001 1 BRACKET, Idler
41 1656054 1 [oooaal-1 ] STOF, Belt
47 BOE10S0 1 (OO0 [ H BalL. Knob
43 o0 2 (000GMN-{ 1 SCHEW, Hex Whizr Lock, 5f15-18 x 3f4 60101
aa 231893 1 [ooaoo)-1 1 CEAMP, Exhaust 114 [B010)
45 1650670 1 [000aa)- L ) GASKET, Mutller
ag 173456 2 (D00 1 TIAE, Tubsless (50100
47 1651866 1 {QIQCHHR-§ 1 TUBE (G0
48 1655743 1 [aQaom-§ } WHEEL, 8" 10" D (601N
ag 1655610 1 [IC01- | I MUEFLER {8070
4] 1655850 1 { CICHROAE- [ H PIPE, Exhaust {80100
&1 ] 1000084 } ENGINE, 8 H.F. Synchro-Ealanced [B008)
52 1 [eanan)-{ i ENGINE, 10 H.P. (60100
53 qt5964 2 OO0 - [ i LOCKAWASHER, 1/4
54 14555742 2 {0000m-[ 1 WHEEL & TIRE ASSY, 20 x B.U0-10 460101

* MOTE: HAel. Mo, 8 Cty. 2used

on G003

e NOTE: ®el Mo 0 Oty, Fused

oy 500H



Trangmission Sub-Assermbly (6008, 8010)

Group_ 985037
Eimplicify




Mig No. 7690193 & 16907192

Transmission Sub-Assembly (6008, 6010)

Limplicily

b-77

Ref_ Fart
Mo Mg Oy Serial Mo Dascription

1 175311 2 100000H-{ 1 WASHER

2 121083 d [QQQT- 1 SPACER, Finion Diff.

3 121084 2 100043010 1 SPACER, ENfE

4 9ps3848 z { QOOH-[ 1 BaLL, Shifusck

5 THLIT 1 S0 [ 1 PLATE, Diff.

) 156082 1 {ooaaa)- ! BEARING, Roller

7 156024 e (0000 -[ i O AING

B8 156085 4 aO00al-4 ] WIASHER

L] T15B0OBT 1 (D000m-{ H PIMION ASSY, Hi & Lo
10 166020 e {ooDod)-{ ] WHEHER
il 16857549 1 (0000 b GEAR ASSY, Drive
12 156400 1 LODOGO)- I SEAL, Qil
3 156103 1 (QG0a0- b GASKET, Case
14 158578 4 [GODOD-4 H FINIQM, Giff,
15 162085 2 COOCO08-4 ] SPRLNG
16 63012 2 (D000 1 SEAL, Qil
17 165006 1 [A0OD0}-1 ] RinG, 0"
13 1650625 1 [EHCRC 0oy -1 ] FIMIOMN, Rewverse
14 165000 1 (000004 1 SHAFT & GERAR ASSY
20 156192 1 [ CaCHCa0 03t 1 DOWEL, Pin
i i (ENHOOI0]-4 ] SHAFT, Breke
x2 1 [oDDODK - ] CLUSTER GEAR ASSY
Z3 165013 1 {00004 ] GEAR & EHAFT AS5Y
23 165067 1 [ ORI -4 1 DRUM, Hrake
- 170452 1 (OODB0- 1 KEY
b 1657655 2 [CCe0 Db § 1 SPRING
a7 171363 1 [ ] FORK, Shift Rev.
28 171364 1 {00000)-{ 1 FQRK, Shilt 1 &2
20 171365 1 (MDA ¢ } EHAFT. Shift, Rew & Lo
30 1riav? i (O000Dk-¢ 1 SHAFT, Shift Hi & Lo .
i 17145E 2 CCHORCRTN - 1 EPRING
32 qniG6R3 1 [ODO- 1 PIRE, Plug, 5q Hd., 3/B
a3 16865 G [CORO0-4 1 LOCKWASHER, Spring 3/3
33 917356 bR [CHORI0b-L 1 LOCKWASHER, Spring 5/16
35 917377 1 (00DGR- I WASHER, Plain 154



Grovp B85037.
Limplicify

Transgmission Sub-Assembly (6008, 6610/

NOTE: PARTS INFOQRMATION CONTINUED
FROM PREVIOLS DRAWIMG

’ 49
-~ . .-(I
- T &
AFTER ASSEMELY, CHECK ALL _ S
GEARS FOR PROPER FUNCTION -~ T W 2
- - T 1#@_:5“ - 9
- Ll [ "}'ﬁe
- Tee i
- -~ \"i:_ ‘E[L-"J e .
- - - o
f’/ - - i iy
- - i Bl p
T : 4 r-</ '“7@
"_\_‘- . . -.- \Q — -
Y e " TORGUEITEM - F ¥ "

GREASE INSIDE OF LIPS OF ALL
SEALS BEFORE INSTALLATION.
INSTALL ALL SEALS WITH SPRING 55

TQ INSIDE.

LUBE SHAFT OF AXLE SHAFT ASSY,
ITEM WNOLFO WITH SAE 90 AND INSIDE

36 INUTITO - rnim,

<00 T | 4565 FTULES. S T . I
BB I e e g 5 48
S S .;ff {;@ %///1
L. L .-.. : : :"_--__.__ _., s =, _!. i . 4 ¢ = Ilr—a

NOTE: USE STANDARD HARBWARE
TORDOUE SPEC. NO. 17320% LINLESS
QTHERWISE NOTED

OF BLEHINGS, ITEM NO.58 BEFORE

ASSY.

1



Mfg No. 1690192 & 1690192

Transmissian Sub-Assembiy (6008, 6010)

Limplicily

&-77

Ref. Part

M. No. City. Larial Mo Descriptian

a6 18213 3 DD, 1 HUT, Hex, 7/15-14

37 O1E451 1 1 QOG- b FIN, Cotter, 1/4 = 34

3B oazg7 3 10003031 ] CAPSCREW, Hex Hd., 3/3-16 = B
32 a21dn 1 [0k ] CAPSCREW, Hex M4, 5/16-18 x 1-1/2
40 921972 4 1000HY-4 } CAPSCREW, Hex Hd., 3/816 x 2-1/2
41 21977 10 1000001 } CAPSCREW, Hex Hd., 5M16-18 x 1-1/4
az 933428 4 { QDL 1 LOCKNUT, Hex, Full, 3/8-16

43 arasM ) 100060 } SCREW, St Hex Ski.. 5/16-18x 5716
44 B30514 2 [OO000I-¢ 1 SCREW, Hex Warher Hd., 5/16-18 x 5/1E
45 930869 1 { Q- } KEY. Hi Pro, 5132 « 9/8

A 230670 T D000 1 KEY, Hi Pro, 3116 » 3/4

a7 QINETG z fonOoot-4 } PIFE, Bushing, 3/4

43 1ES3526 1 1000008 } SHAFT, lnpyi

48 1652627 1 POOQCHH - 1 SHAFT. Aevarse Pinion

50 1683534 t { DO 1 BAND ASEY, Brake

=] 15E136 1 10000 1 LINING, Brake

52 926021 3 10D 1 RIVET, Tubular, 2/16 x 1/4

83 AVAILABLE ONLY WITH BEF. Ma. 50 EAMND, Brake

54 1663552 1 100002 - 1 SUPPORT ASSY, Teansmission

55 162022 1 {DDODO)- 1 IDLEA LEVER ASSY

55 1655738 1 [D000M-1 1 AXLE ASEY R. H.

57 1657971 1 (0000 -[ 1 ROD ASEY, Shift

58 1655276 1 {0000Mm-t 1 HOUSING ASSY, Axle wiBearings

g8 - 1657207 2 (000001 -{ 1 BUSHING

B0 1695286 1 {oD00g] -{ 1 COYER, Sub-Asmmbly-Gear Cese

Bl 15R072 z 1O000M-[- 1 BHEARING

e 156073 4 0000 - H BEARING, Roller

B3 166308 z (ooonoi-t I FIN, Sub- Assambly, Foll

E4 157679 2 (OG000-[ 1 EEARING, Roller

BS 1655997 i {00000 ] GEAR CASE SUB-ASSY

53 01042 2 300001-1 1 BUESHING

G67 156031 1 [0Do0]-{ ] RO ASSY, Shift

&3 51E113 2 WQoaool-[ 1 PIM, Spring, 358 % 1

Bg 921965 | [o0on)-{ H CAPSCEEW, Hax Hd., 3/8-16 x 3/4
70 1656915 1 fB00a}-1 b AXLE ASSY, L H.

" BOs1038 4 (0D0001- ! RIMG, Retaining

i



Group 981227

Bimplicity Brake & Clutch Group (6008, 6010)

AFPLY GAEASE TO L.D. OF
FEDAL HUB BEFORE ASSEMELY

CLUTCH ROD

@ ﬂ——;‘la -7
oY
& ST \15

——18§

BRAKE ROD

@mmwmm&emen -@#x
E@,ﬂ A
Q 17
12

KOTE: USE STANDARD HARDWARE
TORQLUE SPEC 173209 UNLES:
QTHERWISE NOTED.

12



Mig. No. 1650193 & 1890192

Brake & Clutch Group (6008, 6010) Simpliciy
876
Rl Part
Mo o, Oy Serial Mo, Degeription
1 165068 1 {0000 I SPRING, Return
2 ole62 1 {Q0aMm-1 H NUT. Hex 1/4-20
3 81 G064 1 {00QeH-{ H LOCEWASHER, Spang 114
4 9173%7 1 HOOH0a]-[ ] WASHER, Plain 1/4
5 81B447 1 (OO -1 1 FIM, Cotter 3f32 x 24
1] G33362 2 10CD00N-{ ] LOCKNUT, Hex S/15-18
7 927340 1 {00oam-[ 1 CAPSCREW, Hex Hd., 1/4-20 x 374
B ar74za 2 {0000, } SCEREW, Hex Washer Hd, 1/4-20 x 5/8
] 1655852 1 [DOoD)-i ¥ FEDAL, Foot
10 165554 1 10900a]-{ I FLATE, End
1 157041 1 [0000a1- H SPRING, Compression
12 97372 4 (OCHOR0 -{ 1 NUT, Hex, 5f1B6-1E
13 978804 1 {0DO00N-{ 1 SCHREW, Ser 5q Hd Cup., 1/4-20x3/8
14 166570 1 QGO0 1 RO, Clutch
15 1655506 2 {0300 -1 1 GLIRE ASSY, Rod
16 2191022 1 1 DO000)-{ ¥ COLLAR, Set
17 173575 1 [0Q00M-{ H EPRING
18 1654156 1 1D0CH0a]-{ 1 ROD. Brake
14 1657322 i (DO000}-{ 1 DAMPER

FARKING BRAKE AND CLUTCH
ADJUSTMENT PROCEDURE

Parking Brake: :
{Leng end of rod guide, item 15, is orientated towerd the front of the tractor}.

Full the breke rod, item 18, firmly forward (to equal 20 to 25 1b. force} {o insure
that the brake hand is seated fo the brake drum.

Adjust item 12, 5716 full nuts on the threaded end of the brake rod so the clearance
between the nut and spring, item 17, is Tf16" to 9/16"™.

Clutch Adjustrment:
{Long end of rod puide, item 15, is orfentated towards the rear of the tractor).

Clutch pedal disengaged (pedal up), apply 15 to 02 lbs. force to the cluteh idler

pulley, 106716, to firmly seat the belt. Adjust the full nuts, item 12, so the clearance
between the nuts and rod gnide end iz 3/16 to 5/16™.

Fully depress clutch pedal and set parking brake. Grasp elutch red, item 14, and
apply sufficient force to the rod to insure that no clearance exists between the rod
piide end end adjusting nuts.

{Conical spring, item 11, is to be installed with smazll diameter end crientated toward

rod guide). Adjust set catlar, item 16, on clutch rod so spring, item 11 is compressed
TI‘IE” tﬂ‘ ’Ji!!‘.

13



Group 9871130

slmp',"c'ﬂ." Elactrical Grovp {6008, 8610}

G WuT REca wiRE
WHEN TIGHTEMI%G NUT \\“IB

THRANCRISSHIN
HEUTRAL
ZTRART

IMTICH

—5

TO INFTALL €281 65T @
THREADED MaTTERY g—
FUSTS, USE REF, KOS

AT

:?uv 25

TRANIMISEILH

To KLENQID

FTD DISERGALG D
ETAAT BITCH

@—9

14



Mfg No. 1690193 & 1690752

Electrical Group (6008, 60710)

Eimpliciy

876

Raf. Part
No. Mo, ity Sarind Mo Exegeription
i 122022 1 [0 [ ] COVER, Terminal
] 12213 1 [OD00-{ } CABLE
3 12230 1 anoook-{ } SOLENOID
q 165073 2 10000031 } CLIP. Spaed
5 1 10000 ! BATTERY (GOOSI
B ] 1000001 H FILM, Battery (SOQE)
7 172163 1 {001 1 BREAKER, Circuit
g 16622 2 {00000} I MUT, Hex, 1/4-20
=] o1 6564 F {00000-1 1 LACKWASHER, Spring, 1/4
10 941 7356 3 {0000} 1 LOCKWASHER, Spring, 816
1 817372 3 [OEHN00 - [ 1 MUT, Hex, 5/16-18
12 17377 2 (000001 } WASHER, Plain, 1/4
13 917415 1 {00000)-{ } MNUT, Hex Mach, Na. 10
14 G221 1 (D000} } LOCKWASHER, Ext. No.10
15 ek ly | e {OOD0D)-4 } CAPECREW, Hex Hol, 1/4-20 = 374 {G008)
16 L26022 2 1OD00E)-| I NUT, Remainer, 1/4-20
17 G2T4z8 15 (Do ) SCHEW, Hex Waaher Hd, 1/4-20 x 378
18 028634 2 10000001 H CAPSCHEW, Hex Hd, T/M4-20x 7
19 830561 4 [CO00H-( I SCREW. Hax Hd, Na. 14 x 374
20 1604414 2 100000} [ ! TIE, Cable
mn 1651031 1 (o001 } WIRE ASSY
2 1655264 1 (00D00H-{ } FIVOT, Shift Lever
23 16565522 1 (OG- } CABLE
24 1E55880 1 120000- i HOLD DOWN, Battery
] 1658035 2z {00000 I AELAY, 12 Volt
28 1657360 1 {0000 -1 I HARMESS, Lower
7 157643, 1 [{alals a3} H WASHER
8 921333 1 [OH00N-{ ) CAPSCHEW, Hex Hd, 51618 x 1
22 930647 2 (0000 -{ } LOCKNLIT, 81618
a0 1654634 2 OCRCRRE-[ ¥ SWITCH, nterock
N 1655085 T LN -[ 1 SFACER
32 1655087 1 10D0CAN- 1 SUPPORT. Frame
3 1655265 1 1 D0000- } LEVER, Switch
a3 1655745 1 (00 )i I BRACKET, Switeh
a5 16850E3 1 (L0001 1 BATTERY {GOTO)
35 1 {00000)-{ 1 FILM, Battery (60100

* For BOGA Batrery Service Chrder Kit Mo, 1685059

1]



Group 881120

Bimpliciiy

Hood. Gritfe & Dask (6008, 010}

NOTE: WIAE LEAD COLORS

A.l_
g _
By —
By_
€ -
Ca_

¥

TO HEARLIGHT

GRCAIRMDO OMN
HEAGLIGHT £ ’;

i
15

< 48
-
S

TORQUE IR FT(LEE
NOPLACES

’ k FAAME
To ENG\I:‘E;/_/

S 8

3:7 -
8

‘%/4—;.
o - TROLE

TELLOW
GREEN
DRANGE
GREEWM
RED:
RED

FTQ INDICATCA
LIGHT -

'“‘2';;.;‘ . f\ﬁ
Az-'-'f‘;
a3

TRAMRESMISEION 15
INQLCATOR

(
HOTE: o, LEAQ MUST
HEHIE 2P TO-NEG
SI0Z OF &MMATER v

™~

———

32
16

28

-

BAACE ITEM NO. 5

FARARLLEL TOTHIS

]

13

APPLY ITEM NO, 2
mWTH ADHEZIVE
SURFACETO
YEATICALWALL
QF ITEM MO, £3

1= 1M LBE.
113 PLACES]

HNATE: LEE STAMDARD HARDWARE
P TORGUE SPEC MO ATEH LNLESS
! TTHERNISE NOTED.

16

MLIST BE ATSEWBLEQ



Mfg. No. 1690193 & 16907152

Hood, Gritte & Dash (6008,6010)

Eimplicity

e 4
Red. Part 876
B, M. Crty. Serial No. Destxiption
k| 154372 2 (QCO00-{ 1 CLAMP, Hosa
2 113338 2 SOOa0000] -{ 1 FAD, Fusl Tank
2 816065 2 000008 [ } LOCKWASHER, Spring, 378
4 417355 2 {DGD00}- | LOCKWASHER, Spring, 5(16
L 017372 2 [[elr]e le[H } HUT, Hex, 5M16-18
1] 917377 0 [00a0-{ 1 WASHER, Flain, 1/4
7 831210 z [Loooos-t } CAPSCREW, Hex Hd., 3/5i16 x 1
B 521981 z (oooon)-4 ¥ CAPSCREW, Hex Hd., 1/4-20 x 1-T/4
g 923358 2 [CHHO0-{ I LOCKNUT, Hex, 1/3-20
14 =lchdoh g 2 [EHCHO0T-{ 1 SCREW, Tapdte Phillips, 1/4-20 = 274
11 9249783 4 (00D000}-{ I SCFEW, Taptite Hex, 1/820x 1
12 o3 7T04 [ 000000 1 LOCKWASHEH, Dish, 104
13 1654805 1 00000 } DASHEOARD, Bottom
14 1655313 1 L0 [ 1 HOSE, Fuel
15 1656792 ) {00Ga0-4 ) BOLT. Shoukder, 571618
18 156794 1 {00000 1 BRACE ASSY, Dash
17 1856870 1 (aaa0)-i 1 DECAL, Bhift Patrern
18 1657110 1 [COIa]-{ 1 DECAL. Hood, B.H.
19 1657111 1 00000k ] DECAL, Hood L H.
20 1657120 2 (DOeu0% - [ 1 DECAL, 6003 (6008
2 ig871 M 2 [lile B 1 DECAL, GOF0  {BOTD)
a3z 1602 TES 1 {00000 ) AMMETER
23 122184 1 {Q000m-§ } SWITCH, Tuggle
24 171252 1 100000 } CAP, Fugl Tenk
25 16555538 1 [a0aaal-i ] IGMITIDN, Switch
% 172203 1 (0000 { I KEY [Zor1ring
27 [hroienl] 1 (OO0 | MUT, Hex, &fE-32
28 918906 1 0D00-{ ] LOCKWASHER, Internal, 5/8
i) 1 (000000 -4 1 SWITCH
20 1657045 1 100G00)-¢ } WIRE
3 TE5E03T 2 {CD0DOa)-( 1 LIGHT, Indigator
az 1656071 i [oaoan)-0 1 WIRE ASSY, Headilghts:
33 1656648 1 {1004, 1190 308 1 WIRE
ko 1656723 i (D00 -{ 1 HARMESS, Upper
35 16567495 1 (00D ¥ DASH, Tap
36 1656865 1 Q0000 } DECAL, Bash, L.H.
a7 TESEEED ] [OCCKaaN-4 1 DECAL Dash, RH
as 1E52933 1 (OG- I TAME, Fud
0 1655502 1 {o0oan;-{ I FUEL TANK ASEY
40 16549523 1 [0 H H ELBGOW
41 1654930 1 [o00a0-{ 1 BUSHING
L S16672 4 OI00H 1 RUT, Hex,1/4-20
43 [=p s 1= 10 LOODOAO}-{ } LOCKWASHER, Spring, 174
a4 81 958 10 10000G- } CAPSCHEW, Hex He, 1/4-200x 1/2
45 1656774 1 Lalelalec}H] 1 HOQD
a5 1655786 i (oaoag) - ! FAMEL AS5Y. R.H
A7 1656787 1 (0M0H000- [ 1 BEANEL ASSEY. LH.
48 172142 4 OO0 ] WASHER
4% 31288 10 (D0000I-{ } SCREW. Plastite No. 1014 = 172
50 1656777 1 {0000a5-{ I GEILLE
g1 1655793 1 toBdl-{ 1 STREEN, Grille
52 16560935 2 (oooaol-{ } LIGHT ASSY
53 Tes4662 L) OO0 00- ¥ GASKET, Lins
51 1654564 z QO00a-{ 1 REFLECTOR ASSY
55 1656833 2 L{¢lele v B I LEMNS, Clear Mastic
56 2 teaoan)-{ I BLULB, No. 1293
57 24356 2 {000001-{ 1 WASHER, Plain
58 9169540 2 (ODD00- [ 1 NUT, Hex, 378-16
55 164120 2 D000 1 FAD, Felt
60 1657445 2 {oooood-( } LERNS, Light Indicatar

17



Group 881234

impliciiy Sear Group (6008 &6010)

SEAT SUPPORTS MUST PIVOT 10
FREELY WHEN ASSEMELED !
/ —i¢
o—7F
b EB—F
So-—2
. 13
]
_ I
MNOTE: USE STANDARD HARDWARE —=
TORGUE SPEC. 173209 UNLESS &—1h
OTHERYHSE NOTED. E,_@

18



Mfg Mo. 169071832 & 1650182

Seat Deck & Seat Groug (6008 &5070)

Eimplicily

&76

Ref. Part
g, g, Oty. Sarial Mo Deceription
1 823362 2 togaag- i LOCKMUT, Hex, 5M16-18
2 La0tE a4 [10Q00a]-{ H SCAEW, Hex, Washer Hd, 17420 x 1/2
a 1655311 1 (a0 - [ I PANEL, Shift
4 153166 1 [00a0ak-[ I DECAL, Simplicity
5 417388 g [oaoool-[ I LOCEWASHER, Spring 516
6 m73rz 4 (oonag)-[ 1 NUT, Her 5116-18
7 17642 7 (oooog-{ ¥ VWaSHER, Plain 516
8 az13=2 ] {00DOG1- 1 CAPSCABW, Hex Hd., SI1E-18 » 3/4
a 1654708 1 (0001 I SUPPORT, Rh, Seat
10 1654700 1 [oo0o0)-1 ¥ SUPPORT, Lh, Seat
11 16552817 2 [OOO0M- } SPACER
12 {6E52E2 z {oDDoo)-{ ¥ SCREW, Hand
13 1655287 1 {00000 1 LATCH, Spring
14 1655302 1 (i lals]s]s)B] b SEAT
15 1656765 1 [GO0O001-{ } DECHK, Seat
15 1657131 2 (oDDDO)-{ } LECAL, Seat Deck

13



Sub-Group 9E5035-

slﬂlp"lﬂify 367 Mower Deck & Arbor Group

INCLLIDES REF. NO'S,
24 TOD 31 & 36-37.

HOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173209
UNLESS OCTHERWISE NOTED.

TORQUE TO S0-GOFT./LES.

20



Mg Nao. 1680252

367 Mower Deck & Arbor Group

Efmpficifg

876

Hef. Part
Mg Na. Chty. Serial Mo, Drescription
1 108431 1 [ODOD0-4 I AOLLER, wifBushings
7 1 1000on)-¢ I BOLLER
3 0BT 2 000004 i BUSHING
4 916950 Z Q00001 1 HUT, Hex, 3f8-16
g 91E965 z {ooaaghd | LOSKWASHER, 38
5] 917356 12 L Lululutala) o) 1 LOCKWASHER, 5/18
7 917372 12 {0000 -{ 1 MUT, Hex, 51618
] Q20581 2 (OO -[ 1 EDQLT, Carriage, Sht M., 51618 x G/8
] g20562 q [0 [ I BOLT, Carriage, Sht. Mk, 5/16-18 = 314
10 222110 2 (00000 [ b BOLT. Camriage, 5ht Nk, 3/8-16 « 214
11 1602155 2 [SO000M [ } RING, E
17 1602205 t [(0oDoD)- | 1 SHAFT, Center Raller
13 1655080 1 OO0 -{ 1 BRACKET, Ratler, R.H.
14 1655100 ¥ (OO0 I EAACHKET, Raller, LM,
15 165622 1 TOOG0)-4 1 DEFLECTOR. Mower
16 1656856 1 {00000]-{ 1 DECAL, Banger
17 1 1o0oan)-{ 1 DECAL, DPEI
18 MTIART 1 LR000a1-4 1 WASHER, Plain, 174
9 931337 5 1G0000) - 1 CAPSCREW, Hex Hd., 571618 = 3/4
x 1653845 1 elalalaTs] X1 1 HOUSING, 36° Mower
21 1654551 1 [ ululutale o) } BAFFLE
22 1854910 1 {OHIN-[ b SCREW, Baffle Hook
23 1655850 z [0a0a0t-{ ¥ ARBOR & TUEE ASSY
ia 106057 z [T [ I PULLEY
25 GIEAT 2 2 1000001 [ ] KEY, Woodruff No. 61
26 522133 F SOOI - | 1 LOCEMLT, Hax, 3/4-16
27 16534817 2 (PO § H SFALEA
] 1655983 z (GCoom-1 1 ARBCA ASSY
29 1552039 z {o0oonT-i 1 TUEE & BEARING ASSY
a0 102202 4 {oooon)-{ I BEARIMNG, Ball
a3 1653440 2 1000011 1 ARBOR & TUBE ASSY
az 1657154 1 100008 } STOP, Balt .
xl 923358 1 (o00aal-{ ] LOCKNUT, Hax, /420
4 97E42 1 (00D A I WASHER, Piain, 5/16
25 BF1AA3 1 {00000 i CAFSCREW. Hex Hd., 51618 x 1
36 108134 2 {O0000)- H AING, Backing
37 1na201 2 (OBOOD-, 1 SPACER
a8 1B65BE5T 1 {0000-{ 1 GEZAL, Warting
In 1654565 z {00000)-( 1 WASHER, Spring, 35/54
40 1656043 2 1Q000m -1 b BLADE. 35"
47 oI55 2 (0000 b CAPSCHREW, 1/2-20 x 1-1/4

&



Sub-Group 985035

7 7 il
B implicily 36" Clurch & Wheet Support Group

-

GREASE

COAT D.D.
WIGREASE

ADJUST FORE AND AFT FITCH
TO .125. 260 BY LENGTHENING
R SHORTENING.

ADIUSTSIDE TOSIDE 30 %
HEIGHT OF MOWER BY

LENGTHENING Of

SHORTENING,

NOTE: WSE STANDARD HARDWARE
TOATUE SPEC, NO. 1732009
UNLESS OTHERWISE NOTED.

22



#fg No. 1850268

- - [ 4
L implicity
367 Clutch & Wheel Suppart Group il
Ref, Pary 8_?5
Mo MNa. hy- Scrial No. Degeriplion
1 1658040 1 L0000a1-{ 1 RUD ASSY,. Height adjusting [ | ncludes Ref. Ma_ B, 42, & 43}
z 153072 1 {000001-1 1 WASHER
3 153673 1 [fululaala} ] 1 SPACER
4 159159 1 (000003 1 SPRING
5] 165034 1 0onoo-d ] SPACER
B TiGLED 4 (DDo00)-{ 1 NUT, Hex, 3/B-16
7 16965 2 PO000E)-1 1 LOCEWASHER, 38
] 217356 15 (0D ] LOCKWASHER, 5/M&
] 917372 15 LDROooD)-¢ 1 NUT, Hex, 5M16-1E
10 DiTaya 2 [QOCHCN-{ 1 WASHEHR, Plein, 3/8
11 9814247 ? [Liulnlslut Y 1 PIN, Coner, 3732 = 304
12 920562 14 [ODDCD-( L BOLT, Carriage, Sht Nk, 516 = 3/4
12 anziog 2 [GOO00-{ 1 CAPSUREV, Hex Ha., 3/3-16 x 1
14 921333 1 100000 ! CAPSCHEW Hex Hd, 5HE1B=1
15 81611489 1 (000D ! WASHER
16 023087 2 (ROoD0-( 1 PIN, ¥oke, I/B
17 $23362 t (0RO I LOCEMUT, Hex, 51618
15 827428 z [ODO0H-[ ’ SCREW, Washer Hod, Taprime, 1/4-20 x 2/8
18 430645 2 RCORCRC0T - [ I MNUT. Flange, 3/8-16
n J2EBET 1 {00300 - [ I CAPSCREW, Hex Hd, 3fB-16 x 2.1/2 Gr. B
2 Elatgae 1 (000D - [ ] COLLAR, Sat
22 16593M B 1 TN - [ b ROCKER ARM ASSY.
23 1653768 i [QRICHOT - [ ] CLAMP, Whesl Support
24 S2aa0a 1 Q0RO 1-{ ] SETECREW, Sg. Hal, Cup P, 1/4-20 x 3/8
] 16584655 1 LoD - [ I ETRAP
26 1657458 1 [0Q0a0)-¢ ] ROD A%5Y, Brake
27 16554493 1 [OQ0ME - ] DECAL, Mower Height
28 TESS507 1 (OO0 -1 ] EUPPDRT, Bnke
28 111320 1 {DoD00)-{ 1 CLUTCH ROQD
30 1856057 1 [{alals 1108 ] SUPPORT assYy, L.H. FAoller
n 1623502 ] [ CHICR0Y -{ ] SPRING
iz 108662 1 (0001 ] ROD GUIDE
33 1656991 1 [0 [ I ETHM, Pivot
34 1656935 1 [T -1 ] LEVER, Brake
35 1BSTH0 1 [ORHOAD -1 1 SUPFORT ABSY, Mower
26 165100 1 [GILLE TR 1 SUPFDRTASSY, R.H. Roller
a7 LLrL ] 1 [ QHOPCe0N- [ i AaADRAMNT A55Y
B 92ET i [OOD00b- 1 AIVET
39 160720 1 [N -{ 1 SPRING, Mower Cantral
40 1 OO0 | 1 aUAGR AT
at 18572492 1 [0 GO0 1 SPACER
a3z 108157 ry (00000 1 CLEVES
43 1654411 2 [DGoom-i 1 FOD, Height Adiust ment
34 10EB1Z 1 L0000 1 FIVOT
45 165581t 1 (00oDo1- | RO, Balr
5] 106716 1 OO0 | FLILLEY, Idier
a7 106717 1 lnlalnlai R} k BELT GUIDE
437 a17Gad2 i 100 [ 1 WASHER, Plain, 5/15
L] 921965 1 10CHH000 - £ 1 CAPSCAHEW, Hea Ha., 3818 a 1172
1| 1657247 1 QIR -1 1 LEVER, Cluieh
51 118335 1 CODIRMH-[ ] SPACER

23



Sub-Group 885040

Eimplicily

36" Rollers & Misc. Graup

24

MOTE: USE STAKDARD HARDWARE
TOROUE SPEC. NO, 173209
HMLESS OTHEAWISE NOTED-



Mfg. No. 1690269

36" Rolfers & Mise. Group

Kimplicity

B8-76

Ref. Part
hor, e, ity Serial No, CHeription
1 108505 1 (Q0n0-{ t W-BELT
2 156306 Fi [{ilnlelwe M ] PIN
3 176012 z [oooaa) -4 H CLIF, safery Fin
4 176933 1 QRO - 1 HAMDLE, Grip
2] F21214 d [OEHMM-[ 1 CAPSCAEW, Hex H, 3/B-16 x 1
B Q2900 1 [COO0D)- § 1 WUT, Flange, 31816
7 1658007 1 OG0 } SHAFT ASHY, A H. Aoller
E: 1655098 4 {Doooo)-( I ACLLER
=] 16550=5 1 {000a01-{ 1 SHAFT a55Y, LH. Aoller
10 1656096 1 {0500 1 RO, Contral
il 1656E35 1 [COD00-{ 1 CHAIN, Lift
12 1656993 ¥ [00DOD)-t } ROL
13 1651015 1 {0ooGG-§ } ROD. Lifr
T4 106787 2 {DDoook H CLIP, Spring {Serviced in 5 pkl
15 313452 B {ooaaard 1 PIM, Coter, 178 = 1
16 9387 B {U00ar-1 1 WASHER, Plain, 516
17 973428 L [ KO0 1 LOCKMNUT, Hex, 3/8-16
18 018448 7 (00ROl ] PIt, Coteer, 3/32 x 1
19 531333 T 1O00003- £ 1 CAPSCREW, Hex Hd., S/tG-1EB x 1

25



Group 9812056

Bimplicity 42" Mower Deck & Arbor Group

NOTE: USE STANDARD HARQWARE
TORQUE SPEC. NO. 173209 LINLESS
OTHERWISE NOTED-

2% {Arbor Group cont’d on next drawing!



Mg No. 1690210

42" Mower Decle & Arbor Group

implicify

Pl Part G-76
Ma. HNa. iy Sarial Mo, Tscnption
1 106545 1 Lo I STOP, Boit
z i70ABE 1 DooQG-« t STCP, Bult
3 FiEBERZY 14 100Qag1-4 1 RUT, Hax, 1/4-20
L] DRSSO 5 1000091 ¢ 1 RUT. Hew, 3/8-18
5 S1ERE4 14 1000aal-| H LOCKWASHER, Sming, 1/4
B S1E2E5 16 1000gH-§ ! LOCKWASHER, Spnog. 3/8
H 914356 28 (-1 i LOCHWASHER, Spring, S/T6
2 917372 28 Q-1 1 RLET, Hex, 5/16-18
g 917842 kL] RO k- [ ] WASHER, Plaim, /18
10 EIEL G TOHHD- | 1 WASHER, Plann, 104
N 320562 4 [Q0R00H-( 1 BOLT, Carviage, /1618 x 3/4
1z 9219559 2 [DODO0N-1 1 CAPSCRTW, Hex H, 3/8-16 % 1-1/2
13 1603275 1 [OOO0)- 1 COWVER, R.H. Arbar
14 1 [0Go0-© 1 DECAL, CPEI
15 108711 2 (00004 b EQLT, 3houlger
16 1655938 1 tooooa-14 t ARM ASSY, Mower Frant
17 1655829 2 1oooogl-4 ' EPALCER
18 1655992 1 1000aand 1 PIM, Pautt
18 1BSES0D 1 {0000 -1 1 COWER, L.H. Acbar
20 1656855 1 QDT 1 DECAL, Danger
21 1656857 1 (QTCHHN-{ 1 DECAL, Warning
22 T6EE70I1E 1 LO0ODDK-{ 1 GULDE, Cable
23 1DB1B5 2 (Doo0L 1 CLIF, Ballle
24 15043 4 D000 ] BOLT, Cacriage, 1/4-20
25 517377 4 10000014 ] WASHER, Plain, 1/4
2% o19381 i 100aaa1-1 1 WASHER, Plae, SYE
27 g8 2 (OO0 - I BOLT, Carviage, 5/1616
28 921332 17 TQQCON-{ | CAPSCREW, Hex Hd., 5/16-18 « 3f4
29 322110 12 [QR0M- 1 BOLT. Carriage, 3MB-T6 « 3/4
50 0233401 4 (OO0 | CAPSCHEW, Hex Hd, 1/4-20
3 1603080 1 (OEOD0-( ] CLIF, Spring
1 1604217 2 {0000a1-4 t LEG ASSY, Arbor Cover.
3 1604 278 4 {Baaaal-{ i LEG AJFY, Arbar Cawer
34 1608135 1 rogaa] -1 ! BAFFLE, Crnter, 427
35 1E3831 z TN [ 1 CLIP
36 1608354 1 Q000N ] GUARD ABSY
a7 1605385 1 [OG0IM-¢ 1 HOUSING, 427 Mower
38 10B2ET 3 (Doooak- b WaSHER
i) 108472 2] 10000014 ] WASHER
40 argsiz 3 1000 0-1 1 KEY, WeoodruM. MNa. 61
41 I3y 3 [ DL | 1 MUT, Hex Lock. 35456
42 1607881 i [CO000N-{ 1 PLLLEY
43 1E073E7 2 [Gooom-C I AABOR AS5Y, Side
a4 1655073 3 f000001-4 H TUHE & ARBOR ASSY, wiBearings
LE] 18134 3 10000011 1 AIMG, Backing
L] 108202 g Q0 - 1 BEARING, Ball
47 160265 | [O0DO0HL 1 SPACEH
&8 T602GED 3 toooo0- 1 TUEE & ARBIM A5
a8 1655919 1 [OO000)-§ ] BRACKET, LH. Fronl
E+ 1655920 1 100001 | 1 ERAACKET, H.H. Faant
a1 1655983 1 100300 -[ i BAR ASSY, Hrake
52 q250B4 1 L 1 WASHER, Main, 354
53 91 3447 1 [DEOD0-T ] PIN, Cotter, 3732 « 34
54 16550085 1 [ QLAA0-§ 1 PULLEY, Drive
7] 160Z264 2 1000001 t BAACKET, Roller Suppait
56 1607368 1 100HKH-§ 1 ARBOR, Centen
57 15R50565 1 1 QIR A b AHREDRA ¥ IT, Conler
£ 1523063 1 190 0300-| H ARBOR KIT, Crukside

7



Group S81205

implicify 42 Mower Deck & Arbor Group (Cont'd.}

TOROUE £5-75 FT. LBS.

MOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO, 173209 UNLESS
OTHERWISE NOTED.



Mig No. 7690210

42 7 Mower Oeck & Arbor Group

Bimpliciiy

Ref. Part &7
159 Na Oty Sarial No. Description
1 106545 1 (D000l ¥ STGP, Belt
2 1703596 1 {0Q0a0)-{ ¥ ETOF, Balt
3 SI6622 14 [0 - ] MUT, Hex, 17320
4 16950 16 QOO0 § 1 MUT, Hex, 3f8-18
5 216964 H (OO0 [ i LOCKWASHER, Spring, 1/4
& 01 5965 16 TO0000H- | I LOCKWASHER, Spring, 378
7 9i 7355 i (ODOD0N-{ 1 LOCKWASHER, Spring, 5/16
a 917372 23 (ODDDD-{ 1 BLIT, Hex, 5118-18
g o1 7642 10 (00RO } WASHER, Plern, 5716
{14} 91B264 B 100000-1 1 WASHER, Plgin, 154
1 aWEG2 2 {D0gada-{ } BOLT, Carriage, 51618 x 374
12 521969 2 [Qa0am-{ ) CAPSCREW, Hax Hd., Z/B-15 x 1-1F2
13 1604275 1 [0000-1 b COVER, R.H. Arbor
14 1 (a0 -1 1 DECAL, DPES
15 108711 2 (0000 | B0LT. Shoulder
16 1655936 1 [ODHI0N-§ 1 ARM ALSSY, Mower Front
17 1655938 b LOCO00H 1 SPACER
14 16555592 i 100000t } PIN, Fivot
149 1686200 1 100000)-( ¥ COWER, LH. Athor
i} 1656856 1 {o0ooa)-{ 1 DECAL, Dangsr
| 1656857 1 {0000a-{ I DECAL, Warning
22 1687018 T (3001 -{ ] GUIDE, Cable
23 108186 2 [(HCRAOO-{ i CLIF, Baffla
29 216542 g [OOG00T-{ 1 BOLT, Carrizge, 1/4-20
i 817377 4 {00000 } WASHER, Plain, 114
5 o15938t 1 Q0o } WASHER. Plain, 5716
prd 2211548 z [0 1 BOLT, Cariane, 3/B-16
=B Q11332 17 100009k I CAPSCREW, Hex Ho, G618 x 374
20 9221110 12 [OKIET-{ ] BOLT, Carriagt, 3/8-16 x 35d
20 L2334 4 [DO00al-{ 1 CAPSCREW, Hax Hd., 1/4-20
A 1602030 1 {000} [ 1 £2L1P, Spring
az 1604277 2 (D000 1 LES ASSY, Arbor Cover
3z 1604278 4 LOCQA]- } LEG ASSY, Arbor Cover
Bl 1608135 1 ni i u} } EAFFLE, Center, 42
as 1608331 2 {0000a)-{ 1 CLIF
ki 1608354 1 [0OCH0]-{ ] GUARD ASSY
37 1605359 1 (OO0} [ 1 HOUSING, 427 Mower
32 108257 3 [ OO0 [ 1 WASHER
ag 108472 L] 10000D;-{ 1 WASHER
a0 9183127 2 {00000} 1 KEY, Waoodruff, No. 61
41 922133 3 {000H)-4 } HUT, Hex Lock, 3/4-15
42 1602881 . {00009 } PULLEY
43 1600367 2 {Q00001-( I ARBOR ASSY, Sida
24 1656073 3 (00000} ] TURBE & ARBOR ASSY, wiBearings
45 102124 3 LOCON0-{ | RING, Escking
a6 108302 [ 10000m-( 1 BEARLIMNG, Eall
a7 1602265 3 (DoDoL-{ } SPACER
48 1608664 2 {Qoa0a)-{ ] TUBRE & ARBOR AESY
49 1655018 i {00000 I BRAGKET, L.H. Frmnt
50 1665320 1 (OO R00- | 1 RRACKET, A.H. Froat
51 1E55993 1 00000 | 1 BAR ASSY. Brake
52 025004 1 (O00a0)-{ ] WASHER, Plain, 3/4
53 a1 g447 1 (00001 -{ ¥ PIN, Cotter, 3732 = 344
54 1655996 1 {0000 [ ¥ PULLEY. Drive
55 16032654 2 [COr0n0e01- ] BRACKET, Ratter Support
56 1607366 1 KOO0 i ARBOR, Center
57 1685065 1 [aotHm-{ 1 AREOR KIT, Canter
52 1685064 1 [ooaaol-[ ) ARBOR KIT, Outside

29



Group 981206

Sfmp’fl:ffq 42" Height Adfjustment & Roffer Group

39

I—y ﬁ/
ADSLET RODS TO PITCH =
MOWER /8 TC 1/ UF
LN FRONT %

30 - 18

ADJUST ARM ON ARM
ASSY TO LEVEL MOWER
S5I0E TO SIDE WITHIN

POSITION TO BEFLECT
SMAFT BACK 178 TQ 316

NOTE: LUSE STANDARD HAADWARE
TORMOUE SPEC. MO 173209 UNLESS
DTHERWISE NOTED. 24

30



Mfg No. 1690210

42 Height Adjustment & Rolfer Groug

Bimplicify

&-786

Ref, Pt
b, Mo. Oty. Scrial Na, Dexription
1 1658520 1 1D00CDm-4 1 ROD, LH., Mower Adjusrting
2 154205 - 2 (DOOo0)-4 b FiN, ¥Yoke
3 916550 10 {Doanm-{ ] NUT, Hex, /815
4 91B2ES 10 [[a]ululalu) 30} H LOCKWASHER, Spring, I8
5 417356 & {ooonm-{ ' LOCKWASHER, Spring, 516
6 9173%E B (DoDDD)-| I MUT, Hex, 51618
7 217642 z 100000)-{ } WASHER, Flsin, 5/16
| g1E420 4 10000011 I WASHER, Plain, 7/16
k| 91g452 ) {booom-[ i PIN, Cotter, 718 %1
10 L Jrlnl=l & foogaa)-1 b BOLT, Casriage, SME-18 x 34
17 821210 1 {05000)-{ H CAPSCREW, Hex H,, 3/8-16
12 922110 5 {Q000m-1 1 BOLT, Carriage, 3816 = 3/4
13 G25368 1 {0000a)-{ H WASHER, Plzin, 3/
14 927754 1 1Q0C0]-[ 1 RING, Retaining N, 79, 3/4
15 BE064S 1 [oaom-[ ' NUT, Flange, 3/4-18
15 1602185 4 [ogoam-( 1 BOLT. Shaukder
17 1603259 i SEHI0DM-{ 1 BRACKET, Pivat, L.H.
18 1603260 1 (MM - 1 QUADRAMNT, Mower Control
19 1603269 ] (OO [ 1 BRACKET, Center Support
b 1} 1603305 1 [N [ 1 SHAFT ASSY, Canter Roller
il 1608118 1 (D000} [ 1 BRACKET, Lifr
22 16083498 4 (ORI } ROLLER ASEY
21 10E419 12 (000} 1 BUSHING
24 F (OOD00K 1 ROLLER, Mower
25 1656835 1 SO0 | 1 CHAIN, Likt
26 1656865 1 LODDDRDN-( } DECAL, Mowar Height
7 924280 z {DDDOD)-1 } RIVET, Pop
28 1602262 i - i SPRING, Mower Guad
| 1ES7508 1 H000a0H I AFM ASSY, Mawer
an 105431 2 100000)-{ i ROLLER SUB-ASSY
n 2 [ooooD)-{ b ROLLER
32 ] EELY 2 1000o0)-¢ H PIM. Cotter, 316 x 1
3 1k 11 [aoana)-{ ' WASHER, Plain, 5/&
4 1602945 g (oacaa)-( H EFACER, Roller
25 16032763 1 (ooaoa)-t ] BAR, Roller
26 1657405 1 [EIEIEMHIL- [ } SHAET AISY, Ralter
ey 187631 z ICHOOCHT- [ 1 YOKE, End Adi.
3% =)z 2 (DODa0k [ ¥ WUT, Hax Jam, 172-20
35 1655530 1 {00DOD)- } AOD, R.H. Mower Adusting
40 1657507 1 slalalulsb R I ARM, Mower
41 920415 1 {0000m-{ b CAPSCREW, 3216 x 1-1/4

3



Group 881209

Limplicily 42" Drive Group

5 i
POSITION PULLEY
/8 FROM SUPPORT
y
%—]‘
ALIGN THIS (51 i
LEG WiTH st g 5
{OLER ARM S
o
ik
7
(S0
K|
19
17
I/
= 21
1
TIGHTEN 7O REMOVE §
END PLAY AND PERMIT "
FREE PIVOTING OF
IDLER &RM, TT— ﬁ
Mn— =
14
EJE

s
8

o

9
TORQUE TC 5060 FT/LES

KOTE: USE STANDARD HARDWARE
TOROUE SPEC. MO 173208 UNLEES
OTHERWISE NOTED.

32



Mfg No. 1690210

42 Dive Group

implicity

Ret. Part 878
L. Na. Chyy. Serial Ma. Drosariptiom
1 15318 1 Qogan -4 i SPRING
ri O1E350 5 (a0o0a!-1 1 MUT, Hex, 318-16
3 915065 5 (OO 1 | LOCKWASHER, Spring, 318
4 17373 Z YODDODH-{ 1 WASHER, Plain, /2
B a1 7642 & {B0000)-¢ 1 WASHER, Plam, 516
2] 5141 G k3 100G -4 | LOCKWASHEE, Spring, 7H16
7 g1ga47 3 1QQQTH - ] PIM, Canter, 2/22 x 3/&
b3 923428 1 10000a1-1 i MUT, Hex, Rafl Lock, 30816
g 938066 3 S0P - L i CAPSCREW, Hex Hd., 7/16-20
10 108209 1 (QDDE0-T 1 V-BELT, Arbar Qenre
11 1603502 3 SOR000-0 1 WASHER, Belleville
12 1655940 1 {0D00oD-4 1 STUD
13 1E075E5 3 [[alslalsla ] 1 VWASHER, $houlder
14 1B08385 1 (0201 H SPRING
15 1657230 1 {ooaoadl-[ I DECAL, Cautinn
16 1656048 3 [0 = 1 ELADE, 427 Mawer
17 164268 1 L0000t 1 PULLEY, Idler
18 1871 1 [{1lvlalnluEls I CAPSCREW, Hox Bid., 3ME-16 x 1-3/4
19 924840 2 1DDO00)-4 } WASHER, Plain, /2
20 16030B8 1 {20001 ) LEVER ASSY, Ider
a 1681040 1 10000 ] SPACER
2 101036 1 [0 -1 H FULLEY
3 108508 1 [EOOHD ] W-BELT
4 153177 1 O0DOGH-( } SPACER
25 1561 &0 1 10D0GG0I- ] SPALCER
2 917356 3 10000014 } LOCKWASHER, Spring, 5/16
o 17372 3 100000) 4 1 MUT, Hex, 5/15-18
28 418430 1 1000l 4 1 WASHER, Plain, 316
iz 18444 1 [QO0HN - 1 PN, Cotger, 3132 % 1
a0 921333 3 (OO0 1 CAPSCREW, Hex Hd_ B/16-18 = 1
n 922755 1 {ODDDD-4 } WASHER, Plain, 2/2
32 927428 F slalalnlat N4 } SCREW, Hex Ho, Taptste, 1/0-20 = 318
3 431352 z [Lalalala]4 B H EOLT, Carnage, 3816 x §3-142
=4 1655931 1 [O0HKI 1 i SUPPORT &85, Mower
k[ 1656394 1 [ LD 1 STOP, Beh
-] 1656406 1 {DOQDD-{ ] COVER, Fulley
37 1656752 ] [aoooo)-i I SFALCER
o 1656780 1 [aoaogl-{ 1 ROD, Cluleh
g 1656764 1 $0 R0 - [ 1 BELLCRAMNK
L l4] 16567 1 Q000 | CABLE ARSY, Hroke
41 106116 1 lelnlalu}Rl] ] PULLEY, idler
42 1655540 ] [aoaom-1 ] LEVER ASSY, 1dier
43 1604 37 1 [o030a1-[ 1 5TUD
a4 1BEETTA 1 {00ODD-{ 1 GUIDE ASSY, Belt

33



Group 981208

Simpficﬂq 42" Misc. Group

B

o W

—
=)

NOTE: USE STANDARD HMARDWARE
TORDUE SPEC MO 1732209 UNLESS
OTHERWISE NOTED.



Mfg Mo 1600270

427 Wise. Group

Limplicity

Hed. Bart F76
Mo, Mo Oy, Seriab Mo "Description
1 106788 4 10000014 1 CLIP, Spring
z 176233 1 [0EE01- 1 I HAMDLE, Grip
1 1656043 1 (MM - [ 1 GEFLECTOR
q 1656412 1 (0000 1 LEWER. Contral
5 1BE57015 1 LO0oDm-( } ROD, Lift
6 106787 2 $00CHI0- b CLIF, 5pring
7 155305 4 (ooooQi- } PIMN
| 917378 Z 1o00ad) o } WASHER, Plain, X8
9 G210 b g0l [ ' AOLT, Carriage, 816 » 314
m 105201 1 1000041 -1 1 COLLAR, Set
11 1631103 1 [EHHME) - [ 1 SPRING
12 oZEa04 1 [CIDO0N- [ 1 SCREW, Ser, Square Hd., 1/3-20 « 3/8
13 1656796 1 (OGODDI- 1 RO, PFTO
14 1656975 1 ROOQ00m-{ 1 ROD SUIDE ASSY
15 915955 2 10O000-1 ) LUCKWASHER, 38
16 916950 2 [DoQ-{ i NUT, Hex, 3f8
17 a13452 4 {000K-[ 1 PIM, Cottar

39






TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE =20%
SIKE BAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In.fLbs. Infibs. In./Lbs.
Fi./Lbs. Nm. Ft./Lbs. Nm. Ft./L bs. Nm.
832 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 . 3.5 43 4.9
10-24 27 3.1 43 4.9 G0 6.8
10-32 a1 3.5 49 5.5 68 77
1/4-20 a6 7.6 8 10.9 12 16.3
if4-28 Fi= 8.6 10 13.6 14 18.
5{16-18 11 15, 7 231 25 34,
5H6-24 12 16.3 19 25.8 25 34,
a3/8-18 20 27.2 30 408 45 -o8l.2
3/8-24 23 31.3 3% 47.6 &0 8.
THE-14 a0 40.8 50 68, 70 852
7it8-20 a5 47.6 &5 74.8 80 108.8
1/2-13 50 B8.° 75 102, 110 149.6
1/2-20 855 4.8 g0 1224 120 163.2
gf6-12 65 B8.4 110 149.6 150 204,
8/16-18 Fi~] 102, 120 163.2 170 231.2
&fg-11 20 . 1224 150 204, 220 299.2
5/8-18 100 136. 180 2448 240 326.4
3/4-10 160 217.6 260 353.6 386 525,
3/4-16 186G 244.8 300 408, 420 . B2
7/8-9 140 180.4 400 544, G600 816.
7/8-14 155 2108 440 588.4 850 897.6
1-8 220 289.2 580 788.8 a0 1,224,
1-12 240 326.4 640 870.5 1,000 1.380.
. BOLT HEAD MARKING
NOTE: _ S.A.E. GRADE:
1. These tarque vajues are to ba used for all hardware
excluding: locknits, self-tapping screws, thread 5 D
forming screws, sheet metat screws and socket head
SelSCIowS.
2. Recommended sealing torque values for locknuts; 5 @
a. For prevailing torque locknuts - use 85% of grade 5
torques, .
b. For flange whizlock nuts {and screws) - use 135% P @
of eqrade 5 torques,

3. Unless otherwise noted on assembly drawings all
torque values must meet this spechfication.






